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representative of the products in the subject shimpment and are belived to be

reliable. All operation performed comply with the material specification.

1 2*200*200mm 200.01*200.03*2.03mm 229.7g

Above data cotained here were obtained from smples considered to be

寸法報告書　Certificate of Compliance

NO. 仕様　Specification(mm) 測定　Measurement(mm) Weight(g)

0.01 0.005 0.01 0.01 0.0001 0.0001

Hg Tl Pb Bi Th U

Pt Au

0.01 0.005 0.01 0.005 0.005 0.005 0.005 0.005

Hf Ta W Re Os Ir

Yb Lu

0.01 0.01 0.01 0.01 0.01 0.005 0.005 0.005

Gd Tb Dy Ho Er Tm

Sm Eu

0.01 0.01 0.01 0.01 0.01 0.01 0.01 0.01

Cs Ba La Ce Pr Nd

Te I

0.01 0.01 0.01 0.01 0.01 0.01 0.01 0.01

Pd Ag Cd In Sn Sb

Ru Rh

0.01 0.01 0.01 0.01 0.01 0.01 0.01 0.01

Rb Sr Y Zr Nb Mo

Se Br

0.01 0.141 0.046 0.01 0.01 0.01 0.01 0.01

0.112 0.034 0.043 0.01

Ni Cu Zn Ga Ge As

0.01

Ca Sc Ti V Cr Mn Fe Co

Si P K

0.01 0.01 0.01 0.01 0.097 0.135 0.01

その他元素
Impurity Element

Li Be B Na Mg

0.01 0.01 0.091 0.105

化学成分分析報告書　Certificate of Analysis

主要元素
Main Element

Elements Al

Content(ppm) 99.9998%

分析方法　Analytical Methods:

 1. Metallic elements were analyzed using. GDMS

 2. Gas elements were analyzed using LECO Instrument.

重量
Weight

As below
判定
Judge

PASS

生産ロッド
Lots No.

22-8-16-1
作成日
Date

2022-8-16

寸法
Dimension

2*200*200mm
数量

Quantity
1pc

実測密度
Measured density

2.702g/cm³
相対密度

Relative density
100%

品 質 証 明 書
CERTIFICATE OF ANALYSIS

客先
Customer

千代田機工株式会社
管理番号

Contract No.
KST-B‐1262

商品名
Product Desc.

Al target
純度

Purity
99.9998%


